NN31085.92-03

g e nerat.ie rioolwater -

g e

Z uiveringsinrichtingen Wzi

2000

Rk -u

FIRST DUTCH - JAPANESE WORKSHOP ON THE

TREATMENT OF MUNICIPAL WASTE WATER

8-11 April 1991, Heelsum, The Netherlands
Part |



> RIZA

Rijkswaterstaat

Rijksinstituut voor Integraal Zoetwaterbeheer
en Afvaiwaterbehandeling

Postbus 17, 8200 AA Lelystad

stow

Stichting Toegepast Onderzoek
Waterbeheer

Frstbus 8090, 3503 RB Utrecht




Toe: oolwaterzuiveringsinrichtingen RWZI 2000

projectleiding en secretariaat: postbus 17, 8200 AA Lelystad 03200 - 70411

FIRST DUTCH - JAPANESE WORKSHOP ON THE
TREATMENT OF MUNICIPAL WASTE WATER
8 - 11 April 1991, Heelsum, The Netherlands.

PART |
LURIAIRIR
0000 0686 4579
[...]
be described theoretically as =1 - 1/n(1 + r + 1y), where n = number of stages,
and the residual mitrogen can be reduced to l/n as compared to the one-stage
recirculation process. The recyeling ratio can be greatly reduced, and therefopre
the power cost is lowered extensively. A night-soil treatment plant by the step-
feed process has achieved more than 90% removal of nitrogen without using methanol
and NaOH. The operating data have proved the above theoretical considerations true.

This process 1s also applicable to muniecipal wastewater treatment where the amount
of recirculation has a significant meaning in the power cost.

INTRODUCTTION

Microorganisms involved in biological nitrification-denitrification reactioms
include nitrifying bacteria, denitrifying bacteria and BOD-decomposing bacteria.
The so-called single sludge system 1), 2), where these bacteria are utilized, mixed
in a one unit process, has been appreciated teo be most economical in rumning cost 3
The principal running costs of biological nitrogen removal by nitrification-
denitrification reactions are concerned with alkali required to neutralize acid
formed in nitrification reaction, carbon sources for denitrification reaction, and
aeration power for oxygen supply for BOD decowmposition and nitrification reaction.
In the single sludge system proposed by Barnard 1) and Toya -2), carbon sources
contained in wastewater is utilized in the denitrification tank while alkali formed
there is effectively used in the nitrification tank by forced recirculation of a
part of the mixed liquor in the nitrification tank (hereafter we call this process
the recirculation process).

However, since the amount of nitrogen to be vemoved in the denitrification tank
is nearly equivalent to that of the recycled nitrogen in the mixed liquor, massive
recirculation is needed to achieve a high degree of nitrogen removal and therefore




the cost for pumping power for recycling the mixed liquor may be considerable for
a large scale wastewater treatment plant.

With this in minds we have evaluated a power-saving 'step-feed process", a modifi-
cation of the recirculation process in which nitrification and denitrification tanks
in the recirculation process are equally divided into several compartments, and the
denitrification and the nitrification compartments are arranged alternately in
series, with wastewater being fed, equally divided, to each of the denitrification

compartments. By this method, Recirculation process

recirculation of mixed liquor can Q, NH., BOD

be greatly reduced to achieve the ——’]

same degree of nitrogen removal - —
as the recirculation process does. z NO- fer_—
Flow diagrams of the recirculation I InQ

and the step-feed process are shown rQ

in Fig. 1. Step-feed process

This report discusses economic Q, NH,, BOD -vams |

considerations and characteris- ] L, ——
tics of the step-feed process Nz] NO-JN.} NOs No] NO k}/r_
as well as operational results £ 0

of an actual night-soil treat- Q
ment plant by this process. Nz: denitrification tank

NOs;: nitrification tank

Fig. 1. Flow diagrams of recirculation process
and step—feed process

BASIC CONSIDERATION OF STEP-FEED PROCESS

In the step-feed process shown in Fig. 1, wastewater is fed equally divided to
each of the denitrification compartments. Wastewater flows by gravity through the
nitrification and the denitrification compartments, successively. A part of mixed
liquor of the final nitrification compartment {(n-th tank)}, and the settling tank
sludge is forced to return to the first denitrification compartment. Denitrifica-
tion and nitrification reactions are repeated in each compartment. Therefore,
after the first denitrification compartment, a complete removal of nitrogen
components may be expected except for the final stage, if BOD in the wastewater

is in a2 sufficient ratio to nitrogen.

The nitrogen removal rate can be simply expressed by a material balance equation
(1) as follows, by assuming 100% efficiency for nitrificatien and denitrification
reactions in each compartment.

1 NT

=1 - -
{ n(1+r+rn)“l'No(1—7s)

where n = number of division (number of steps), r = return sludge ratio, g =
mixed liquor recycling ratio, Ny = NH4—N + NOa:-N in the treated water, % = ratio
of nitrogen utilized for bacterial cell synthesis, No = total-N in the influent
raw wastewater.

(L

The relationship between the nitrogen remcval rate and the recycling ratio is
shown in Fig, 2, The nitrogen removal rate is greatly influenced by the number of
steps (n) particularly in the lower recycling ratio. When the BOD/N ratio in
wastewater critically limits the denitrification reaction or when a large number of
steps may be permitted, the recirculation of mixed liquor may be omitted.



Nitrogen removal rate

i 1 | ] ] 1
0 1 2 3 4 5 6 7
Recyeling ratio {(r+rp)
Fig. 2. Relationship between nitrogen removal rate and recycling ratio

A CASE STUDY FOR RUﬁNING COST EVALUATION

The running cost of nitrogen removal by biological nitrification-demitrification
is mainly determined by the power cost for aeration (Pg) and that for the recir~
culation of return sludge and mixed liquor (P1) as well as by chemicals such as

sodium hydroxide and methanol as required.

A case study was made on the relationship among the number of steps (n), power

consumption, and alkall requirement in the step—~feed process as compared with the
recirculation process. Conditions for the study are as shown in Table 1.

Blower and Pumping Power

Blower power is calculated from equa- TABLE 1. Conditions for Case Study
tion (2), where power efficiency is
estimated at 60%. Flow rate Q = 50,000 m®/d
Pg = 0.164 Qg [(P/1.034)0.286 — j] (2) Inﬂ;gﬁt quality (afteiagrim?;y.settling)
m
Amount of air required (Qg} can be Suspended solids 125 mgfl
expressed as follows. . NH.-N 25 mg/1
Qg = C; (BOD -~ BOD4)q + Co-NHy-N-q Alkalinity 110 mg/1
+ C3-MLSS.V

where P = blower pressure, q = flow rate (m*/hr), C, - C, = constants, V = volume
of nitrification tank, BODg = BOD removed by denitrification reaction.

Pumping power required for mixed liquor recirculation and return sludge is
calculated as follows;

Pumping power (P1l) = 3.88 x 1077 x (rpq + rq)-H (3)
vhere, power efficiency is estimated at 70%, rpq = amount of return sludge (m3/d),
rq = amount of mixed liquor recirculation (n3/d), H = hydraulic head (mH,0),
estimated at 6 meters.

The results of these calculations are summarized in Fig. 3. As can be seen in
Fig. 3, power concumption decreases temporarily as the nitrogen removal rate
increases. However, with a further increase in nitrogen removal rate, power



consumption shows a steep

., increase at a certain point l ! e l I | ]
owing to an increased 900 -
recycling ratio there.

The temporary decline in power
consumption is due to increased
reduction of BOD at the
denitrification stages,
resulting in reduced aeration
requirement. The tendency
toward power requirement
reduction is more pronounced
as number of steps increases.
As can be understood from
equation (1), the required
recirculation decreases

e

700 |~ -

500 - —

Power consumption (KW)
[
por}
]
(%]
oW
|

300 +— -

with an increase in the B =
nmumber of steps for a 100 Lo
definite nitrogen removal ]
rate. l | I I L1 | | I

o 1 .3 .5 i 1.0

Nitrogen removal rate
Fig. 3. Effect of number of steps on

L. power consumption
Balance of Alkalinity

Stoichiometrically, 7.14 mg (as CaCO,;) of alkalinity is decomposed as 1 mg of
NO,~N is produced in the nitrification reaction, while 3.57 mg (as CaCO,) of
alkalinity is formed as 1 mg of NO,-N is reduced to nitrcgen gas in the
denitrification reaction. However, slightly lower wvalues are reported for them
as actually obtained values 4). An alkalinity balance can be represented as
equation (4) by using the steoichimetric values.

2 1l o/No - 7.14 + 3.57 —2 T T } + 222 Gio/No - 3.57) (4)
QNo n l14+rq+r n
where, Mo = M-alkalinity as CaCOszin —_
influent, My = M-alkalinity as CaCOs = 0.5
in effluent. g
w0
When the effluent alkalinity Mn is 200
negative, alkalinity adjustment in o
the first nitrification compartment =z recveli rario
is reguired. Figure 4 illustrates £ -0.5 Y +ng
the relationship of equation (4), - In ¥ 1T
where it is clear that an increased =
number of steps decreases the amount e 1.0
of alkali required for neutralization. E
L%y ]
=]
From equation (1) and (4) is obtained 2 -1.5
equation (5) which indicates that the |
alkalinity requirement is proportional
to nitrogen removal and hence to the o -2.0
number of steps. = e
= 3,57 % 7 + Mo/No - 7.14 (3) Fig. 4. Effect of recycling ratio

QNo
on alkali consumption



PLANT PERFORMANCE

5ix commercial plants by the step-feed process are in operation and some others
are under construction for night-soil treatment. For small-scale sewage treatment,
several plants of this process are also under construction. Operational results
of an actual night-soil treatment plant by this process will be discussed below
particularly with respect to its running costs,

The flow diagram and design criteria of this plant are shown in Fig. 5 and Table 2,
respectively. In addition to biological treatment, this plant includes advanced
treatment based on dissolved air flotation assisted by alum coagulation for
phosphorus removal, filtration and ozonation for color removal and sterilization.

drum
influent screen  divider NaGH spray water CH,0H
' solution t solution
St L
1 v pput & — effluent
L A) éi- A J X
- - —— >
\ . NZ... NO5 N; L8 NO s Nz_.;,_Noa Noli NOs Nzﬁ J
Strage P [t | I e r e | | g -
tank L___r I — ——— l_-L‘__‘ -'"'L—"--l
R TS ‘l;%'_g_—'-‘—'— ==
Co ® Totorn sladge —"_i
1 from blower for aeration
2 from blower for mixing Strage
3 to blower for mixing tank s%udge d?waterr sl?dge
ing equipment thickner
Fig. 5. Flow diagram of night-soil treatment plant
TABLE 2 Design Criteria
Projected wastewater quality
BOD 12,000 mg/1
Suspended solids 18,000 mg/1
Total-N 4,500 mg/l
NH 4~N 3,500 mg/1
Projected flow rate 75 m3/day
Design Criteria
Minimum water temperature 15°¢
Mixed liquor suspended solids 5,000 mg/l
Sludge retention time 7.7 days
Specific nitrogen loading for nitrification 0.05 kg-N/kg-ss.d
Specific nitrogen loading for denitrification 0.06 kg-N/kg-ss.d
B Volume of nitrification tank Vy 1,012 m3
Volume of denitrification tank Vp 934 m®
Blower for nitrification tank Qg = 55 r®/min at 4,900 mmAq

fl

Rlower for denitrification for mixing Qg = 11.5 m®/min at 5,000 mmAq

The total volumes of the nitrification and denitrification tanks were designed by
calculation of the sludge retention time (SRT) in the nitrification tank, and by
the denitrification reaction rate for the expected lowest water temperature,

respectively. The tank for nitrification was divided equally into four compart-
ments and that for denitrification into five equal rooms, and they were arranged




alternately in series. 1In the 5th denitrification tank, methanol supply equipment
was provided to ensure removal of remaining NO: and NOs . An automatic pH control
system was provided in the 1lst nitrification tank which was capable of adjusting
pH by using WaOH sclution.

Operational Results

The average influent wastewater quality over a year of operation and operating
conditions are shown in Table 3 and 4. The actual flow rate was about 97% of the
projected value and the nitrogen loading was about 76% of the projected. The
sludge retention time was 20.7 days on an average, a high value compared to the
projected value, and a very stable nitrification resulted throughout the year.

A probability distribution of NHu-N as well as of organic nitrogen is shown in
Fig. 6. Concentration of NHu4-N in the effluent was 1.0 mg/l or below at 92%
probability. Water sprayed for the purpose of suppressing foaming at the biolo-
gical stages dilutes the inflowing waste 3.75 times (as measured by Cl concentra-
tion). Further, waters from sludge thickening, sludge dewatering and from other
miscellaneous use, which enter the biclogical system dilute the waste up to 5.93
times in volume in actual operation. The effluent qualities listed in Table 5
represents results cbtained under these cperating conditions.

To maintain effluent nitrogen as low as possible CH-:0H was added at a rate 2 - 3
times the residual NOs-N {on weight basis) in the 5th denitrification tank.

TABLE 3 Influent Wastewater Quality EE 15 ! crtrrrrer T ]
[+53]
Average  Varilance E — 7]
Item % gn-1 L 13 ~
j o
pH 7.64 0.22 o _
BOD 9,150 1,030 o 11 organic nitrogen |
T~N 3,390 339 @ B =
NHu-N 2,760 230 e 91K —
T-P 375 81 - — —
Alkalinity 7,270 © 81l 8 -t -
c1” 2,990 450 s L -
5.5. 8,440 2,990 s _
(Unit in mg/l without pH) ps B B
Operational results during the winter F I
season are shown in Fig. 7. The = -
effluent NOz—N and NOz-N concentra- 1 NH,-N -
tions were lower than those expected 0 S T O O O O ] 1
by equation (1), owing to CHsOH 1 5 10 20 40 60 80 909 99

addition. The mixed liquor water

qualities at the 4th nitrification Percent of observation equal to or

tank before CHsOH addition can be less than stated value

regarded as those expectable from

equation (1) which represents a Fig. 6. Probability distribution for
material balance in the step-feed effluent nitrogen

process, and therefore those water
qualities are used in the following
analyses.

Operational results cbtained over

a year by 18 runs at varying mixed liquor recycling ratios (r,) and sludge return
ratios (r) are listed in Table 5. Figure 8 summarizes relations between these
data. Nitrogen used for cell synthesis can be obtained by the excess sludge



production rate (4.18 kg/w®.d)
shown in Table 4, and the
nitrogen content in activated
sludge measured previously
(9.2% on an average). It is
indicated that 11.3% of the
influent total~N (3,3%0 mg/1)
was used for cell synthesis
on an average. The nitrogen
removal rates shown in Table

TABLE 4 Operating Conditions

Ttem
X

Average

Variance

6n~1

73.0
5,180
4.18

Flow rate (m3/d)}
MLSS (mg/1)
Excess sludge production rate
(kg-ss/m?-&)
20.7
0.038

SRT (day)
Specific loading for

2.3
584
1.76

10.1
0.008

5 were calculated from the
following equation where a
correction is made for
nitrogen reduction due to cell
synthesis.

7=1

As can be seen in Fig. §,
the operatiocnal results
agreed well with the
calculated values from
the material balance
equation (1), giving
about 93% removal of
nitrogen without addi-
tion of CH30H. 1In Fie.
8 is also shown a curve
obtained by the mate-~
rial balance equation
for n = 1, for refer-
ence. The amount of
NaOh dosage varied
depending on the

amount of the mixed
liquor recirculation
The test results are
shown in Fig. 9. oq%? o o
From the operational 0 > C | OBgoac oPy

results the follow-~ .
ing equation describ- March April
ing a relationship
between alkali
consumption and the
nitrogen removal rate
can be obtained by
using equation (5)
with a correlation
factor of 0.995

QMn/QNo (L = 7s) = 3.447 - 3.438 (7)

4 large part of the BOD compoments in night-soil is constituted of lower fatty
acids, and NH.T in the waste is rated to be converted to NH4HCO; in the biological
process 2}, In consideration of these facts, the ccefficient obtained by the
operariconal data will be deemed as .extremely approximate to an estimation from
theoretical reaction formulas. In the application of the step—feed process for
night-scil treatment, more than 99% removal of nitrogen is needed 1f neutralizing

NaOH is tc be made zero.

nitrification (kg-N/kg—ss? d
Dilution rate '

as measured by C1

as measured by flow rate

0.44
0.96

3.75
5.93

_ (WO, + NO3) - W x dilution rate

T-Nx (1 -0.132) (6

K
S

o ® @ total nitrogen o n
-

] * o L

2 .

o

oo ©

© 0 0

—

o @

.
o 0 o
s o 0 °
(o) -
NE,-N

diluted influent
1 1 1

T-N or NH,~N{mg/
g
|

I

wn
(o]
Y

{(NO-+N03)-N (mg/1)

Operation days

Fig. 7. Operational results during a winter ceason

® effluent before addition of methanol
O effluent after addition of methanol




Operating costs including NaOH 1.0

for neutralization, CHa0H for